
EPR/YP3609PS/A001 
Date issued: 30/01/2020  1 

 

Permitting decisions 

Bespoke permit  

We have decided to grant the permit for Yaxley Poultry Processing Plant operated by Cranswick Country 

Foods PLC. 

The permit number is EPR/YP3609PS. 

We consider in reaching that decision we have taken into account all relevant considerations and legal 

requirements and that the permit will ensure that the appropriate level of environmental protection is 

provided. 

Purpose of this document 

This decision document provides a record of the decision making process. It: 

• highlights key issues in the determination 

• summarises the decision making process in the decision checklist to show how all relevant factors 

have been taken into account 

• shows how we have considered the consultation responses. 

Unless the decision document specifies otherwise we have accepted the applicant’s proposals. 

Read the permitting decisions in conjunction with the environmental permit. The introductory note 

summarises what the permit covers. 



EPR/YP3609PS/A001 
Date issued: 30/01/2020  2 

Key issues of the decision 

The Installation is in a rural location approximately 250 metres north east of the village of Yaxley and 1 km 

North West of the village of Eye in Suffolk at grid reference TM12726 74560.  

The following Schedule 1 activities are carried out at the installation.   

Section 6.8 Part A(1)(b) Slaughtering animals at plant with a carcass production capacity of more than 50 

tonnes per day.  

Section 6.8 Part A(1)(d)(iii) (aa)  Treatment and processing of animal and vegetable raw materials with a 

finished product production capacity of greater than 75 tonnes per day. 

Section 5.4 Part A(1)(a)(i)    Disposal of non-hazardous waste with a capacity exceeding 50 tonnes per day 

by biological treatment. Total influent capacity 1,200 m3 / day 

Section 5.4 Part A(1)(a)(ii) Disposal of non-hazardous waste with a capacity exceeding 50 tonnes per day by  

physico-chemical treatment. 

The Installation is designed to process up to 15,000 chickens per hour (1.2 million per week) which is the 

equivalent to 132,000 tonnes per year. The key processes carried out, are receipt of livestock (lairage), 

slaughter (stunning and bleeding), AeroScalding, de‐feathering, evisceration, chilling and grading, and 

packaging (a small proportion ‐ up to around 10% ‐ including the addition of further ingredients such as 

marinades) in readiness for despatch. 

The installation includes a waste water treatment plant for the physico‐chemical and biological treatment of 

process derived waste water, the effluent from this is discharged to a purpose built channel prior to flowing to 

the existing surface water drainage system at TM 12503 74293 which in turn flows to a tributary of River 

Dove. 

The facility also incorporates a natural gas fired combined heat and power plant operating in tandem with 

traditional gas fired boiler plant to satisfy its hot water, steam and electricity supply requirements.  The 

combustion plant includes a Medium Combustion Plant (MCP) reference GG12V400A1 which consists of a 

gas engine and a gas fired boiler with a combined rated thermal input of 5.05MW.  The Medium Combustion 

Plant Directive (EU/2015/2193) applies to these units.  

Odours from the Effluent Treatment Plant building are abated through a carbon bed filtration system, and 

those from the Animal By-Product storage areas using a Bio-Oxygen treatment system.  

The site is 8.5 km south east of Waveney and Little Ouse Valley Fens (SAC) and Redgrave and South 

Lopham Fend (Ramsar), it is also 2 km north of the Major Farm, Braiseworth (SSSI).  Emissions from the 

installation screened out as not significant in relation to these sites. 

Emissions to surface water: 

The installation includes a waste water treatment plant for the physico‐chemical and biological treatment of 

process derived waste water.  The process effluent is treated by dissolved air flotation, chemical dosing to 

remove phosphorus, denitrification, aeration, membrane bioreactor, and sludge dewatering.  Up to 60% of 

this effluent will then be treated by ultra violet disinfecting and reverse osmosis and reused within the 

process.  

The Water Framework Directive requires that member states “implement the necessary measures to prevent 

deterioration of the status of all water bodies….” (Article 4.1).  All practicable action must be taken to prevent 

the deterioration in the status of all water bodies in England and Wales.  

The permitting of a discharge into a water body will cause some localised deterioration. The deterioration 

from one status class to a lower one is not permitted.  The no deterioration rules only apply to the 

environmental standards for the determinands Biochemical Oxygen Demand (BOD), Ammonia and 

Phosphate, often referred to as sanitary determinands. 

  



EPR/YP3609PS/A001 
Date issued: 30/01/2020  3 

Modelling using a mass balance calculation method was undertaken by the Environment Agency for 

emissions of sanitary pollutants to surface water, these are listed in the table below.  This work showed that 

to ensure that there is no deterioration from one status class to a lower one, the emissions limits for these 

pollutants should be as follows: 

Parameter Emission Limit Value (ELV) 

Biological Oxygen Demand (BOD) 10 mg/l 

Suspended Solids        15 mg/l 

Ammonia 3 mg/l 

Phosphate 2 mg/l 

During determination the applicant made a request for a tiered approach to be taken for the ELV for BOD.  

They asked for limit of 20 mg/l for the first 6 months of operation to allow the biological processes to become 

established and accustomed to the influent from the factory.  We have agreed to this request and an ELV of 

20 mg/l applies until 31/05/2020 when it will then drop to 10mg/l.   

As the site will use ferric chloride or ferrous sulphate for phosphate reduction and sodium chloride for water 

softening, emission limits have been included in the permit for chloride and sulphate.  Due to the limited 

dilution provided by the initial watercourse that the effluent flows to, the emission limits have been set at the 

Environmental Quality Standards (EQS) of 250 mg/l for chloride and 400 mg/l for sulphate.   

Materials which could be hazardous to the environment were identified in a detergent, a disinfectant and an 

acidic lime scale remover used at the site.   

The detergent (Chlorfoam plus) contains alkyl dimethyl amine oxide, whilst there is no EQS for this material, 

the aquatic toxicity data indicates moderate acute toxicity to the invertebrate and fish species studied with 

effect concentrations in the range of 2.67 – 17.6mg/l.  Chronic effects were noted in the range of 0.42 – 

0.96mg/l which indicates high chronic toxicity.  For algae effects were observed at concentration of 0.2mg/l 

which indicates high toxicity.   

The applicant has calculated the concentration of alkyl dimethyl amine oxide which would be present in the 

effluent, using an effluent treatment plant reduction factor of 96% supplied by the Environment Agency and 

has concluded a worst case concentration of 0.16mg/l.  As this concentration is below that which toxic 

effects have been noted, and with the additional dilution in the watercourse this should ensure that the 

concentration of this material in the effluent will not cause a significant impact. 

The disinfectant (Tribac) contains two materials which may be hazardous to the Environment, 

Ethylenediaminetetraacetic Acid Tetrasodium Salt (EDTA) and N (3-aminopropyl)-N-dodecylpropane-1,3-

diamine.  The available aquatic toxicity data indicates this substance is of low acute toxicity to the species of 

alga, invertebrate and fish studied with acute effect concentrations of >100mg/l reported.  An EQS for the 

protection of aquatic life was derived for EDTA a number of years ago but was not taken up as a statutory 

standard.  It can be used to give an indication of levels of potential concern.  The EQS proposed was 0.4mg/l 

(Annual Average) and 4mg/l (Maximum Allowable Concentration). 

The applicant has calculated the concentration of EDTA which may be present in the effluent, using an 

effluent treatment plant reduction factor of 37% supplied by the Environment Agency and has concluded a 

worst case concentration of 0.62mg/l.  Due to the limited dilution this material may have the potential of 

causing an impact on the watercourse and the applicant has been asked to undertake monitoring work to 

better understand the concentration of this material in the effluent discharged from the site. 

N (3-aminopropyl)-N-dodecylpropane-1,3-diamine, whilst there is no EQS for this material the available 

aquatic toxicity data for this substance indicates that it is of high acute and chronic toxicity to the species 

studied with effect concentrations noted in the range of 0.01 – 0.431mg/l.  The applicant has calculated the 

concentration of N (3-aminopropyl)-N-dodecylpropane-1,3-diamine which may be present in the effluent, 

using an effluent treatment plant reduction factor of 1.85% supplied by the Environment Agency and has 



EPR/YP3609PS/A001 
Date issued: 30/01/2020  4 

concluded a worst case concentration of 0.192mg/l.  Due to the limited dilution this material may have the 

potential of causing an impact on the watercourse and the applicant has been asked to undertake monitoring 

work to better understand the concentration of this material in the effluent discharged from the site.  

A lime scale remover (Maxifoam Acid), will be occasionally used on site to assist in removing hard water lime 

scale from plant and equipment.  This material contains Dodecan-1-ol at 0.35%.  The Predicted No Effect 

Concentration (PNEC) value for dodecan-1-ol in fresh water is 0.0028 mg/l.  The applicant has calculated 

that the concentration of this material would be 0.0029 mg/l at initial addition rates but this could rise to 

0.0085 mg/l.  Although these release concentrations are close to the PNEC, due to the limited dilution this 

material may have the potential of causing an impact on the watercourse and the applicant has been asked 

to undertake monitoring work to better understand the concentration of this material in the effluent 

discharged from the site.     

The applicant proposed the use of a cationic polyelectrolyte in a decanter which will be used to dewater 

sludge by a centrifuge process.  Due to the higher toxicity of cationic polyelectrolytes when compared with 

anionic polyelectrolytes the applicant was asked to consider the use of an alternative material.  Trials were 

undertaken and it was shown that anionic polyelectrolytes were not effective in producing flocks which could 

then be removed in the process.  Following this work the applicant was asked to submit a risk assessment 

for the use of the cationic polyelectrolyte.   

Using Environment Agency guidance and using LC50 data for the electrolyte they calculated that the EQS 

for this material (polyacrylamide) should be 0.5mg/l.  The applicant further calculated the release 

concentration for this material based on usage rates and the fate of the material through the effluent 

treatment process.  They concluded that the maximum concentration they would expect would be 0.37 mg/l.  

The applicant has agreed to undertake monitoring of the concentration of this material in the effluent 

discharged from the plant to confirm these calculations. 

An Improvement condition has been included in the permit which requires the applicant to develop and 

implement a programme to monitor the concentration of N (3-aminopropyl)-N-dodecylpropane-1,3-diamine, 

EDTA and dodecan-1-ol, in the final effluent discharge from the Effluent Treatment Plant.  The results from 

this testing are to be used to update the impact assessment for emissions to surface water.  If the revised 